UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South
Draper, UT 84020

Test Report Attachment

FCCID SWX-UDBPS

ISED ID 6545A-UDBPS

Equipment Under Test UDB-Pro-Sector

Test Report Serial Number | TR9776_02

Date of Tests 28 February and 3 - 4 March 2025
Report Issue Date 11 March 2025

Test Personnel

Testing performed by Evan Hartzell

Test Location

Testing was performed at the Unified Compliance Laboratory located at 427 West 12800 South, Draper,
UT 84020. Unified Compliance Laboratory is accredited by National VVoluntary Laboratory Accreditation
Program (NVLAP); NVLAP Code 600241-0 which is effective until 30 June 2025. This site has also been
registered with Innovations, Science and Economic Development (ISED) department as was accepted
under Appendix B, Phase 1 procedures of the APEC Tel MRA for Canadian recognition. ISED No.:
25346, effective until 30 June 2025. Unified Compliance Laboratory has been assigned Conformity
Assessment Number US0223 by ISED and MRA US5037.
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UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

1 RF Conducted UNII-3
1.1 VHT Mode

1.1.1 Summary

Test Frequency Nominal Nominal Result
(MHz) Power Bandwidth
(dBm) (MHz)
Emission Bandwidth 26 dB 5745.000 24.0 20.000000 | PASS
RF output power 5745.000 24.0 20.000000 | PASS
Power Spectral Density 5745.000 24.0 20.000000 | PASS
Minimum Emission Bandwidth 6 dB 5745.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5745.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5775.000 24.0 20.000000 | PASS
Power Spectral Density 5775.000 24.0 20.000000 | PASS
Minimum Emission Bandwidth 6 dB 5775.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5775.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5825.000 24.0 20.000000 | PASS
Power Spectral Density 5825.000 24.0 20.000000 | PASS
Minimum Emission Bandwidth 6 dB 5825.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5825.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5755.000 24.0 40.000000 | PASS
Power Spectral Density 5755.000 24.0 40.000000 | PASS
Minimum Emission Bandwidth 6 dB 5755.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5755.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 5775.000 24.0 40.000000 | PASS
Power Spectral Density 5775.000 24.0 40.000000 | PASS
Minimum Emission Bandwidth 6 dB 5775.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5775.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 5795.000 24.0 40.000000 | PASS
Power Spectral Density 5795.000 24.0 40.000000 | PASS
Minimum Emission Bandwidth 6 dB 5795.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5795.000 24.0 40.000000 | PASS

Emission Bandwidth 26 dB (5745 MHz; 24.000 dBm; 20 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5745.000000 21.573034 5734.363296 5755.936330
DUT Frequency Max Level Result
(MHz) (dBm)
5745.000000 6.1 | PASS
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Measurement
Setting Instrument Target Value
Value
Start Freguency 5.72500 GHz 5.72500 GHz
Stop Frequency 5.76500 GHz 5.76500 GHz
Span 40.000 MHz 40.000 MHz
RBW 300.000 kHz ~ 300.000 kHz
VBW 1.000 MHz >=900.000 kHz
SweepPoints 267 ~ 267
Sweeptime 18.930 us AUTO
Reference Level 10.000 dBm 10.000 dBm
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Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

RF output power (5745 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
5745.000000 18.6 30.0 18.6 94.916 | PASS

OSP PowerMeter settings

Setting Instrument Target

Value Value

Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 us 1.000 ps

Power Spectral Density (5745 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5745.000000 5751.138614 | 2.992 30.0 | PASS

Ports
Port | State
1 | used
2 | used
Power Spectral Density
35 e
30
20 -+
S 1
a
T 10T
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5735 5740 5745 5750 5755
Frequency in MHz
Connector 1 Connector 2 ——  SumlLevel PSD
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Measurement

Setting Instrument Value Target Value
Start Frequency 5.73500 GHz 5.73500 GHz
Stop Frequency 5.75500 GHz 5.75500 GHz
Span 20.000 MHz 20.000 MHz
RBW 500.000 kHz <= 500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 101 ~ 80
Sweeptime 2.020 ms 2.020 ms
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype FFT AUTO
Preamp off off

Minimum Emission Bandwidth 6 dB (5745 MHz; 24.000 dBm; 20 MHz)

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5745.000000 17.650000 0.500000 5736.175000 5753.825000
DUT Frequency Max Level Result
(MHz) (dBm)
5745.000000 2.6 | PASS
6 dB Bandwidth
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17.650 MHz
5725 5730 5735 5740 5745 5750 5755 5765
Frequency in MHz
Bandwidth
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Ref Level 10.00 B » RBW 100 dHz

Att i0 d@ BWT Z6.2 ps » VAW 300 emp Mode Auto FFT
251 Count 200,200
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Measurement
Setting Instrument Target Value
Value

Start Freguency 5.72500 GHz 5.72500 GHz
Stop Frequency 5.76500 GHz 5.76500 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 56.836 uUs AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Occupied Channel Bandwidth 99% (5745 MHz; 24.000 dBm; 20 MHz)
99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5745.000000 18.250000 5735.875000 5754.125000
DUT Frequency Result
(MHz)
5745.000000 | PASS
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99 %Bandwidth
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Frequency in MHz
Bandwidth
Ref Level 10.00 ciy » RBW 500 Nz
Att WA BWT 1133 & VAW 2 WM Mode Auto FFT
251 Count 200,200
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Measurement
Setting Instrument Target Value

Value
Start Freguency 5.72500 GHz 5.72500 GHz
Stop Frequency 5.76500 GHz 5.76500 GHz

Span 40.000 MHz 40.000 MHz
RBW 500.000 kHz >= 500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 160 ~ 160
Sweeptime 11.344 us AUTO
Reference Level 10.000 dBm 10.000 dBm
TR9776_UDB-Pro-Sector FCC_15.407_UNII-3_Annex_02 Page 7 of 34

PROPRIETARY



UNIFIED

COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5775 MHz; 24.000 dBm; 20 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5775.000000 22.921348 5762.865169 5785.786517
DUT Frequency Max Level Result
(MHz) (dBm)
5775.000000 5.7 | PASS
26 dB Bandwidth
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5755 5760 5765 5770 5775 5780 5785 5790 5795
Frequency in MHz
Bandwidth
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T @

Ref Level 10.00 gl » RBW 300 Mz
Att WAk BWT 185 ua & YAW 1 MW Mode Auto FFT
SG1L Count 200,/200
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Measurement
Setting Instrument Target Value
Value

Start Freguency 5.75500 GHz 5.75500 GHz
Stop Frequency 5.79500 GHz 5.79500 GHz
Span 40.000 MHz 40.000 MHz
RBW 300.000 kHz ~ 300.000 kHz
VBW 1.000 MHz >=900.000 kHz
SweepPoints 267 ~ 267
Sweeptime 18.930 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Power Spectral Density (5775 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5775.000000 5771.039604 3.431 30.0 | PASS
Ports
Port | State
1 | used
2 | used
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Power Spectral Densty
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Frequency in MHz
Connector 1 Connector 2 ——  SumlLevel Lirmit L 2 PSD

Minimum Emission Bandwidth 6 dB (5775 MHz; 24.000 dBm; 20 MHz)

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5775.000000 17.750000 0.500000 5766.075000 5783.825000
DUT Frequency Max Level Result
(MHz) (dBm)
5775.000000 0.8 | PASS
6 dB Bandwidth
L WWWWW‘MWM
o
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17.750 MHz
5755 5760 5765 5770 5775 5780 5785 5790 5795

Frequency in MHz

Bandwidth
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&)

» RBW 100 dHz
BWT 6.8 pz & VAW 300 kg

Ref Level 10.00 d¢Bq
Att 0 a8

2651 Count 200/200

Mode Auto FFT
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Span 40,0 MMz
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Occupied Channel Bandwidth 99% (5775 MHz; 24.000 dBm; 20 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5775.000000 18.250000 5765.875000 5784.125000
DUT Frequency Result
(MHz)
5775.000000 | PASS
99 %Bandwidth
10T

Levelin dBm

5760 5765 5770 5775 5780

5785

5795

5755
Frequency in MHz
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Bandwidth
Ref Level 10.00 c2q * RBW 500 kHz
Att 048 BWT 11,3 4us & VBW 2 MM Mode Auto FFT
251 Count 200,200
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Measurement
Setting Instrument Target Value
Value
Start Frequency 5.75500 GHz 5.75500 GHz
Stop Frequency 5.79500 GHz 5.79500 GHz
Span 40.000 MHz 40.000 MHz
RBW 500.000 kHz >=500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 160 ~ 160
Sweeptime 11.344 ps AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5825 MHz; 24.000 dBm; 20 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5825.000000 22.771536 5813.164794 5835.936330
TR9776_UDB-Pro-Sector_FCC_15.407_UNII-3_Annex_02 Page 12 of 34

PROPRIETARY



% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020
DUT Frequency Max Level Result
(MHz) (dBm)
5825.000000 4.5 | PASS
26 dB Bandwidth
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Frequency in MHz
Bandwidth
Ref Level 10.00 ciy » RBW 300 aHz
Att WAl BWT 185 s & VAW 1 Wi Mode Auto FFT
251 Count 200,200
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Measurement
Setting Instrument Target Value
Value
Start Frequency 5.80500 GHz 5.80500 GHz
Stop Frequency 5.84500 GHz 5.84500 GHz
Span 40.000 MHz 40.000 MHz
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RBW 300.000 kHz ~ 300.000 kHz
VBW 1.000 MHz >= 900.000 kHz
SweepPoints 267 ~ 267
Sweeptime 18.930 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Power Spectral Density (5825 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5825.000000 5831.138614 | 2.739 30.0 | PASS

Ports

Port State

1 | used

2 | used

Power Spectral Density

Levelin dBm

5815

Connector 1

5820

Connector 2

5825
Frequency in MHz

——  SumlLevel

5830

Limit

5835

L 2 PSD

Minimum Emission Bandwidth 6 dB (5825 MHz; 24.000 dBm; 20 MHz)

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5825.000000 17.650000 0.500000 5816.175000 5833.825000
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LABORATORY
DUT Frequency Max Level Result
(MHz) (dBm)
5825.000000 3.2 | PASS
6 dB Bandwidth
10T

e s

Levelin dBm

5805 5810 5815 5820 5825 5830 5835 5840 5845
Frequency in MHz

Bandwidth

Ref Level 10.00 ¢ » RBW 100 kH:z
Att 0 4B SWT 6.0 us & VBW 300 &Mz Mode Auto FFT
251 Count 200/200

8 1PV Mo
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Occupied Channel Bandwidth 99% (5825 MHz; 24.000 dBm; 20 MHz)
99 % Bandwidth
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LABORATORY
DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5825.000000 18.500000 5815.875000 5834.375000
DUT Frequency Result
(MHz)
5825.000000 | PASS

99 %Bandwidth
10T
£
m
°
£
2
o
|
5805 5810 5815 5820 5825 5830 5835 5840 5845
Frequency in MHz
Bandwidth
Ref Level 10.00 cia » RBW 500 iHz
Att WAl BWT 11,3 s & VAW 2 W Mode Auto FFT
251 Count 200/200
@ 1PN Mas
0 de
-30 b T o et w— o
20 dEmn : v,v" L r
20 dam :
<30 ghmy=- j"" - - ‘ ey
o g =
£0 dB
0 d8
-0 dam
CF 5,825 GHz : 160 pts 5pan 40.0 Mz
4.
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Measurement
Setting Instrument Target Value
Value
Start Freqguency 5.80500 GHz 5.80500 GHz
Stop Frequency 5.84500 GHz 5.84500 GHz
Span 40.000 MHz 40.000 MHz
RBW 500.000 kHz >=500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 160 ~ 160
Sweeptime 11.344 ps AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5755 MHz; 24.000 dBm; 40 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5755.000000 43.750000 5732.125000 5775.875000
DUT Frequency Max Level Result
(MHz) (dBm)
5755.000000 4.9 | PASS
26 dB Bandwidth

10T

0__
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ko] -10 T
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-

-30 'M 43.750 MHz
5715 5720 5730 5740 5750 5760 5770 5780 5790 579
Frequency in MHz

Bandwidth
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Ref Level 10.00 cBq * RBW 500 kHz
Att 0 a8 SWT 185 2 » vaw 2 e Mode Auto FFT
5L Count 200,200
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Measurement
Setting Instrument Target Value
Value
Start Freguency 5.71500 GHz 5.71500 GHz
Stop Frequency 5.79500 GHz 5.79500 GHz
Span 80.000 MHz 80.000 MHz
RBW 500.000 kHz >= 400.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 320 ~ 320
Sweeptime 18.906 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Power Spectral Density (5755 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5755.000000 5743.625000 | -0.428 30.0 | PASS
Ports
Port | State
1 | used
2 | used
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Power Spectral Densty
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Frequency in MHz
Connector 1 Connector 2 ——  SumlLevel Lirmit L 2 PSD

Minimum Emission Bandwidth 6 dB (5755 MHz; 24.000 dBm; 40 MHz)

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5755.000000 35.850000 0.500000 5736.775000 5772.625000
DUT Frequency Max Level Result
(MHz) (dBm)
5755.000000 0.3 | PASS
6 dB Bandwidth
g ‘1071
o
©
£
e
Q
-

5750 5760 5770 5780 5790 5795

57I30 57;10
Frequency in MHz
Bandwidth
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Ref Level 10.00 ciy » RBW 100 Nz

Att WA BWT 54,7 pa & VAW 300 &M:  Mode Auto FFT
251 Count 200/200

o 1PN Mas

0 dem

~310 b

20 dR It ++ 4+

20 dam .

0 a8y
T 4 “""*Nw
L0 dBny

R

7O dBm

£0 dam

CFE 5,753 GHz 1000 pts

Span 10,0 M2
— w:

Occupied Channel Bandwidth 99% (5755 MHz; 24.000 dBm; 40 MHz)
99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5755.000000 36.500000 5736.750000 5773.250000
DUT Frequency Result
(MHz)

5755.000000 | PASS
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99 %Bandwidth

Levelin dBm

5715 5720 5730 5740 5750 5760 5770 5780 5790 5795
Frequency in MHz
Bandwidth
Ref Level 10.00 ciy » RBW 1| MH:
Att I0di BWT 11.4 3 & VBW I M Mode Auto FFT
251 Count 200,200
19 1PV Mas
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<40 gy .- —~prr -
B 2 St
L0 dBmy
70 d8
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CF 5,753 GHz2 160 pts Ggu\ 00,0 M2
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Measurement
Setting Instrument Target Value
Value
Start Freguency 5.71500 GHz 5.71500 GHz
Stop Frequency 5.79500 GHz 5.79500 GHz
Span 80.000 MHz 80.000 MHz
RBW 1.000 MHz >=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 160 ~ 160
Sweeptime 11.438 us AUTO
Reference Level 10.000 dBm 10.000 dBm
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Y, UNIFIED
" 4 COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5775 MHz; 24.000 dBm; 40 MHz)

26 dB Bandwidth

PROPRIETARY

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5775.000000 43.750000 5752.625000 5796.375000
DUT Frequency Max Level Result
(MHz) (dBm)
5775.000000 4.6 | PASS
26 dB Bandwidth
10T
O_-
S
S -0t
£
)
o 207
-
-0 __\/W\/\/ 43.750 MHz w
5735 5740 5750 5760 5770 5780 5790 5800 5810 5815
Frequency in MHz
Bandwidth
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

T @

Ref Level 10.00 gl » RBW 500 iHz
Att WA BWT 195 3 & VAW 2 W Mode Auto FFT
251 Count 200,200

f@ 19} 1

0 d&m

~310 b T

20 diny

30 dam—
40 gbm .pin -

£ dEr

£0 di

70 dém

£0 dam

CF 5,775 GHz i A20 pts Span 50,0 MMz
— Wu

Measurement
Setting Instrument Target Value
Value

Start Freguency 5.73500 GHz 5.73500 GHz
Stop Frequency 5.81500 GHz 5.81500 GHz
Span 80.000 MHz 80.000 MHz
RBW 500.000 kHz >= 400.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 320 ~ 320
Sweeptime 18.906 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Power Spectral Density (5775 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5775.000000 5772.625000 | -0.164 30.0 | PASS
Ports
Port | State
1 | used
2 | used
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427 West 12800 South, Draper, UT 84020

# UNIFIED
COMPLIANCE
LABORATORY

Power Spectral Densty

Levelin dBm

5785 5790 5795

5780

5765 5770 5775

5755 5760
Frequency in MHz
Connector 1 Connector 2 ——  SumlLevel Lirmit L 2 PSD

Minimum Emission Bandwidth 6 dB (5775 MHz; 24.000 dBm; 40 MHz)

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5775.000000 35.100000 0.500000 5758.075000 5793.175000
DUT Frequency Max Level Result
(MHz) (dBm)
5775.000000 0.6 | PASS
6 dB Bandwidth
S
oa)
©
£
e
Q
-
5735 5740 5750 5760 5770 5780 5790 5800 5810 5815
Frequency in MHz
Bandwidth
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- UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

o 4101

5poctram I luf?l
Ref Level 10.00 d¢Bq » RBW 100 Nz
Att WA BWT 54,7 pa & VAW 300 &M:  Mode Auto FFT
251 Count 200,/200
18 1P) Max
0 d&m
~310 b
<20 dir M ! 4
AW. ] M*Mﬂ‘
- | |
20 dam ] ¥ [
<0 abkm . / \
..d‘r "4\
-E0 a8 L !
l.« [T M \N‘I‘W
a2 ot athod
£0 diny
70 dBém
£0 d8
CF 5,775 GHz2 1000 pts Span 10,0 MH2
- w.

Occupied Channel Bandwidth 99% (5775 MHz; 24.000 dBm; 40 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5775.000000 37.000000 5756.750000 5793.750000
DUT Frequency Result
(MHz)
5775.000000 | PASS
99 %Bandwidth
:Ls p—

Levelin dBm

AR R

5735 5740 5750 5760 5770 5780

5790 5800

5810 5815

Frequency in MHz
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Q f UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Bandwidth
Ref Level 10.00 d2q - RBW 1 MHz
Att I0dB  BWT 11449 & YBW IMH:  Mode Auto FFT
251 Count 200,200
@ 1P} Mas
0 dBm
-10 dhmy * 1
W
20 diny
20 dam— —
<40 gbhmy . o~
E0 g8 !
£0 dBny
70 dBém
£0 danm
CF 5,775 GHz 160 pts SEM 00,0 M2
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.73500 GHz 5.73500 GHz
Stop Frequency 5.81500 GHz 5.81500 GHz
Span 80.000 MHz 80.000 MHz
RBW 1.000 MHz >=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 160 ~ 160
Sweeptime 11.438 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5795 MHz; 24.000 dBm; 40 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5795.000000 42.000000 5773.625000 5815.625000
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% UNIFIED
COMPLIANCE
427 West 12800 South, Draper, UT 84020
LABORATORY » Draper,
DUT Frequency Max Level Result
(MHz) (dBm)
5795.000000 4.9 | PASS
26 dB Bandwidth
10T
O_-
c% 1
o] -10 T
£ 1
)
® 2071
—
SOWM/ 200wz |
5755 5760 5770 5780 5790 5800 5810 5820 5830 5835
Frequency in MHz
Bandwidth
Ref Level 10.00 ci » RBW 500 iHz
Att WA BWT 185 ua & VAW 2 W Mode Auto FFT
251 Count 200,200
@ 1PN Mas
0 d&m
~310 b T
20 dBm : / — i \
20 dam : ',
<40 ghm - ...‘ I‘vvf
O WA i .
L0 diny
-70 dBm
£0 dam
CFE 5,795 GHz A20 pts ng 00,0 M2
4 4
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.75500 GHz 5.75500 GHz
Stop Frequency 5.83500 GHz 5.83500 GHz
Span 80.000 MHz 80.000 MHz
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UNIFIED

COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020
RBW 500.000 kHz >= 400.000 kHz
VBW 2.000 MHz >= 1.500 MHz
SweepPoints 320 ~ 320
Sweeptime 18.906 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Power Spectral Density (5795 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5795.000000 5782.375000 | 0.390 30.0 | PASS
Ports
Port | State
1 | used
2 | used
Power Spectral Density

35 -

20 -+
g
o
©
c

= 0T
4
(]
-

20 +

5775 5780 5785 5790 5795 5800 5805 5810 5815
Frequency in MHz
Connector 1 Connector 2 —— Sumlevel Limit L 2 PSD

Minimum Emission Bandwidth 6 dB (5795 MHz; 24.000 dBm; 40 MHz)

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5795.000000 35.800000 0.500000 5776.775000 5812.575000
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- UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

DUT Frequency Max Level Result
(MHz) (dBm)
5795.000000 -0.6 | PASS
6 dB Bandwidth

5 -
O -+

c -10 T

m

©

£

°

Q

-

5755 5760

5770

5780

5790 5800

5810 5820 5830 5835

Frequency in MHz
Bandwidth
(Spectum ) (=]
Ref Level 10.00 ¢ » RBW 100 iHz
Att 048 BWT 54,7 s & VBW 300 M2 Mode Auto FFT
251 Count 200/200
@ 1PN Mas
0 dam
~310 b
<20 ey 11
pm*‘.w 'M’WLL
0 dam : -
| ; |
-0 ghm - . / L \‘
50 g8y ’frf/ g‘"
™ “
SRR T i sy
£0 di
70 d8
-0 dam
CFE 5,795 GH2 1000 pts Span 90,0 MMz
— w.

4 M)

41004

Occupied Channel Bandwidth 99% (5795 MHz; 24.000 dBm; 40 MHz)

99 % Bandwidth
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- UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5795.000000 36.500000 5776.750000 5813.250000
DUT Frequency Result
(MHz)
5795.000000 | PASS
99 %Bandwidth
:L5 p—
°l MWW\/‘\
£
[oa}
o
£
2
(0]
—
5755 5760 5770 5780 5790 5800 5810 5820 5830 5835
Frequency in MHz
Bandwidth
Ref Level 10.00 cia » RBW 1 MH:
Att WA BWT 1143 » VAW IMHE Mode Auto FFT
251 Count 200,200
@ 1PN Mas
0 dam
10 dbr 1T Ty —— =~ b
|f 'J
<20 diry 7
S0 dam ' . i
<40 dhm = y— o s -
=0 :; . : -
£0 dBnmy
-70 dBm
-0 dam
CFE 5,795 GHz 160 pts sgm 00,0 M2
4 4 ]
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427 West 12800 South, Draper, UT 84020

Measurement
Setting Instrument Target Value
Value

Start Freqguency 5.75500 GHz 5.75500 GHz
Stop Frequency 5.83500 GHz 5.83500 GHz
Span 80.000 MHz 80.000 MHz
RBW 1.000 MHz >=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 160 ~ 160
Sweeptime 11.438 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
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m UNIFIED
/' § COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

1.1.2 Inband Emissions Mask

Marker 3 5.828959306204 GHz Avy Type. VoRage
DAGE WFE PR Fost Lpe 111G Free Rum Avgitald: > 10020
ne I} GaircLow w10 dB

Stop 5.9500 GHz
#VBW 8.0 MHz #Sweep 30.08 ms (1500 pts)

$.768 58 GHz | 120389 gBuYim
573887 GHz| 120.92 dBuVim,
5828 96 GHz | 120,121 dBuYim|

wsa STATLS

Plot 1: Inband Emissions Mask OFDM 20

Avy Type. VoRage
- Trig: Free Rum Avpitiald: » 100120
*Aten 10 dB

Stop 5.9500 GHz
#VBW 8.0 MHz #Sweep 30.08 ms (1500 pts)

8,780 93 GMz | 119.266 dBuVim|
5743 14 GHz | 120,262 dBuV/m |
5.830 03 GHz | 118.947 dBuVim|

|
w3

STATLS

Plot 2: Inband Emissions Mask VHT 20
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427 West 12800 South, Draper, UT 84020

Marker 3 5.799026617745 GHz
TrE NFE

> Trig: Free fium
*Aten 10 dB

Ref 143,36 dBpVim

Res BW (CISPR) 1 MHz #VBW 8.0 MHz

Avy Type. VoRage
Avgitield: > 100160

Stop 5.9500 GHz

8762 14 GHz | 117,300 gBuVim
676147 GHz | 116,662 aBuVim,
579993 GHz, 116528 dBuYim|

SSemwmo i~ 1

'
i1

#Sweep 30.08 ms (1500 pts)

e

ITANY

Plot 3: Inband Emissions Mask VHT 40
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-- End of Report -
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